

Test Report # Date of Report Issue: 19A-006243-S1 October 28, 2019

Date of Sample Received: October 16, 2019 Pages: Page 1 of 5

**CLIENT INFORMATION:** 

**XUZHOU GOLDEN EAGLE SILK HOME TEXTILE** Company:

JINSHANQIAQ DEVELOPMENT ZONE, XUZHOU Address:

CITY, JIANGSU PROVINCE, CHINA



**SAMPLE INFORMATION:** 

**Product Name:** 100% mulberry silk fabric

Style No.: Labeled Age Grade:

Order No.(PO No.): Client Request Age Grade:

Country of Origin: Recommended Age Grade:

Country of Distribution: Tested Age Grade:

Composition/Main Material: 100% mulberry silk fabric

white clover, GE, Girl with a pearl earring \*Brand:

XUZHOU GOLDEN EAGLE SILK HOME TEXTILE FACTORY \*Manufacturer Name:

**Testing Period:** 10/16/2019-10/22/2019

**OVERALL RESULT:** 

Refer to Detailed Results

Please refer to the following pages for test result summary and appropriate notes.

HANGZHOU ASIAINSPECTION TESTING **TECHNOLOGY CO., LTD** 

HANGZHOU ASIAINSPECTION TESTING

ein lee

**TECHNOLOGY CO., LTD** 

August Yuan

**Operation Manager Technical Manager** 

> PECTION TESTING TECHNOLOGY CO., LTD Email: Labtesting@qima.com
> Tel: (86) 571 8999 7158 5/F A2 Building • No. 1213 Huoju South Road • Puyan Street • Binjiang District • Hangzhou • China

Kevin Lee



Test Report # 19A-006243-S1 Date of Report Issue: October 28, 2019

Date of Sample Received: October 16, 2019 Pages: Page 2 of 5

### **TEST RESULTS SUMMARY:**

At the request of the client, the following tests were conducted:

CONCLUSION	TEST(S) CONDUCTED
Refer to Detailed Results	Fibre Content

Remark: \*Revised information and supersedes the previous report no. 19A-006243 date: 10/22/2019



Test Report # 19A-006243-S1 Pages: Page 3 of 5

## **DETAILED RESULTS:**

### **Fibre Content**

Test Method: ISO/TR 11827-2012& ISO 1833-1:2006/COR.1:2009

Specimen No.	1		
Items	Client's requirement	Result	Conclusion
Silk (%)	N/A	100	Information only



Test Report # 19A-006243-S1 Pages: Page 4 of 5

# **SPECIMEN DESCRIPTION:**

Specimen No.	Specimen Description	Location
1	White silk fabric	-



est Report # 19A-006243-S1 Pages: Page 5 of 5

# **SAMPLE PHOTO:**



-End Report-